
 

First edition, April 2012 

PJ WX5150/PJ WX5140/PJ X5140 
(Y018/Y019/Y023) 

PARTS CATALOG 

Ricoh Company, LTD. 

Ed O'Brien
K130/PJ X5145
New parts



 

 

 

  1.Projector 1 (Y018/Y019/Y023) ..........   2 

  2.Projector 2 (Y018/Y019/Y023) ..........   4 

  Parts Index ............................   8 

Input Document Property ModelCode 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 
CONTENTS 

April 25, 2012 



2 

 

1.Projector 1 (Y018/Y019/Y023) 

A

C

B

11

12

2

3

4

4

1

5

6

7

8

9

10

10

10

10

13

14

15

16

17

18

19



3 

 1 Y018 1123  Cover:Upper:EXP 1 

 2 Y018 1096  Speaker 1 

 3 Y018 1083  Cover:Rear:(Y018) 1 

 3 Y019 1084  Cover:Rear:(Y019) 1 

 3 Y023 1085  Cover:Rear:(Y023) 1 

 4 Y018 2704  Hexagon Head Bolt 8 

 5 Y018 1133  Keytop:EXP 1 

 6 Y018 1134  PCB:Keytop 1 

 7 Y018 1204  Ring:Zoom:(Y018/Y019) 1 

 7 Y023 1204  Ring:Zoom:(Y023) 1

 8 Y018 1136  Wire:Keytop 1 

 9 Y018 1206  Holder:Ring:Zoom:(Y018/Y019) 1 

 9 Y023 1206  Holder:Ring:Zoom:(Y023) 1

 10 Y018 2702  Pan Head Screw:M3x5 9 

 11 Y018 1110  Cover:Front 1 

 12 Y018 1064  Cap:Lens 1 

 13 Y020 6076  Power Supply Cord:NA 1 

 13 Y020 6077  Power Supply Cord:EU 1 

 13 Y020 6078  Power Supply Cord:CHN 1 

 14 Y018 6090  Soft Case 1 

 15 Y020 6079  Cable:RGB 1 

 16 Y018 6082  Rimote Control:EXP 1 

 17 Y018 1150  Filter:Left:Ass'y:CHN 1 

 18 Y018 1155  Filter:Right:Ass'y:CHN 1 

 19 Y018 1140  Cover:Lamp:Ass'y:(Y018) 1 

 19 Y019 1140  Cover:Lamp:5140:(Y019/Y023) 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

1.Projector 1 (Y018/Y019/Y023) 

Ed O'Brien
RTB 4
Parts for new model for China

Ed
Sticky Note
Item 15
PCIL: May 2014
PCIL: July 2014

Ed
Sticky Note
RTB 5
New parts



4 

 

 

2.Projector 2 (Y018/Y019/Y023) 

D

L

K

F

G

E

F

K

H

I

E

B
D

G

A
J

CH

L
I

J

4

4
6

4

4

4

4
5

18

L
M

17
16

17

17

17

19

1413

11

10

8

2

1

3

7

M

L

12

9

15

4

4
4



5 

 1 Y018 5057  Power Pack:(Y018) 1 

 1 Y019 5057  Power Pack:(Y019/Y023) 1 

 2 Y018 5065  Wire:Marcury Lamp 1 

 3 Y018 5067  Wire:Control:Driver 1 

 4 Y018 2702  Pan Head Screw:M3x5 13 

 5 Y018 5083  PCB:Control:(Y018) 1 

 5 Y019 5083  PCB:Control:(Y019) 1 

 5 Y023 5083  PCB:Control:(Y023) 1 

 6 Y018 5096  Ground Plate:Base:Upper 7 

 7 Y018 5052  Power Supply Unit:(Y018) 1 

 7 Y019 5052  Power Supply Unit:(Y019/Y023) 1 

 8 Y018 5074  Safety Switch 1 

 9 Y018 2071  Fan:Axial:Optical Unit:(Y018) 1 

 10 Y018 2079  Case:Lamp 1 

 11 Y018 2055  Blower:Lamp 1 

 12 Y018 2060  Fan:Cooling:(Y018) 1 

 13 Y018 1211  Rubber Foot:Front 1 

 14 Y018 1210  Rubber Foot:Rear 2 

 15 Y018 1061  Cover:Lower:(Y018) 1 

 15 Y019 1061  Cover:Lower:(Y019/Y023) 1 

 16 Y018 3052  Optical Unit:Color:Wheel 1 

 17 Y018 2711  Pan Head Screw:M2.6x6 5 

 18 Y018 5094  Ground Plate:Base:Lower 1 

 19 Y018 3051  Optical Unit:(Y018) 1 

 19 Y019 3051  Optical Unit:(Y019) 1 

 19 Y023 3051  Optical Unit:(Y023) 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

2.Projector 2 (Y018/Y019/Y023) 

Ed
Sticky Note
RTB 6
New parts

Ed
Sticky Note
RTB 5
New parts

Ed
Sticky Note
RTB 7
New part



 

 

Parts Index 



8 

Y018 1061  Cover:Lower:(Y018)   5 -  15 

Y018 1064  Cap:Lens   3 -  12 

Y018 1083  Cover:Rear:(Y018)   3 -   3 

Y018 1096  Speaker   3 -   2 

Y018 1110  Cover:Front   3 -  11 

Y018 1123  Cover:Upper:EXP   3 -   1 

Y018 1133  Keytop:EXP   3 -   5 

Y018 1134  PCB:Keytop   3 -   6 

Y018 1136  Wire:Keytop   3 -   8 

Y018 1140  Cover:Lamp:5140   5 -   2 

Y018 1140  Cover:Lamp:Ass'y:(Y018)   3 -  19 

Y018 1150  Filter:Left:Ass'y:CHN   3 -  17 

Y018 1155  Filter:Right:Ass'y:CHN   3 -  18 

Y018 1204  Ring:Zoom:(Y018/Y019)   3 -   7 

Y018 1206  Holder:Ring:Zoom:(Y018/Y019)   3 -   9 

Y018 1210  Rubber Foot:Rear   5 -  14 

Y018 1211  Rubber Foot:Front   5 -  13 

Y018 2055  Blower:Lamp   5 -  11 

Y018 2060  Fan:Cooling:(Y018)   5 -  12 

Y018 2071  Fan:Axial:Optical Unit:(Y018)   5 -   9 

Y018 2079  Case:Lamp   5 -  10 

Y018 2702  Pan Head Screw:M3x5   3 -  10 

Y018 2702  Pan Head Screw:M3x5   5 -   4 

Y018 2704  Hexagon Head Bolt   3 -   4 

Y018 2711  Pan Head Screw:M2.6x6   5 -  17 

Y018 3051  Optical Unit:(Y018)   5 -  19 

Y018 3052  Optical Unit:Color:Wheel   5 -  16 

Y018 5052  Power Supply Unit:(Y018)   5 -   7 

Y018 5057  Power Pack:(Y018)   5 -   1 

Y018 5067  Wire:Control:Driver   5 -   3 

Y018 5074  Safety Switch   5 -   8 

Y018 5083  PCB:Control:(Y018)   5 -   5 

Y018 5094  Ground Plate:Base:Lower   5 -  18 

Y018 5096  Ground Plate:Base:Upper   5 -   6 

Y018 6082  Rimote Control:EXP   3 -  16 

Y018 6090  Soft Case   3 -  14 

Y019 1061  Cover:Lower:(Y019/Y023)   5 -  15 

Y019 1084  Cover:Rear:(Y019)   3 -   3 

Y019 1140  Cover:Lamp:5140:(Y019/Y023)   3 -  19 

Y019 3051  Optical Unit:(Y019)   5 -  19 

Y019 5052  Power Supply Unit:(Y019/Y023)   5 -   7 

Y019 5057  Power Pack:(Y019/Y023)   5 -   1 

Y019 5083  PCB:Control:(Y019)   5 -   5 

Y023 1085  Cover:Rear:(Y023)   3 -   3 

Y023 1204  Ring:Zoom:(Y023)   3 -   7 

Y023 1206  Holder:Ring:Zoom:(Y023)   3 -   9 

Y023 3051  Optical Unit:(Y023)   5 -  19 

Y023 5083  PCB:Control:(Y023)   5 -   5 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



9 

Y020 6076  Power Supply Cord:NA   3 -  13 

Y020 6077  Power Supply Cord:EU   3 -  13 

Y020 6078  Power Supply Cord:CHN   3 -  13 

Y020 6079  Cable:RGB   3 -  15 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 


	1.Projector 1 (Y018/Y019/Y023)
	2.Projector 2 (Y018/Y019/Y023)
	Parts Index

